Page 1 of 3

DADT S NI T

~

Engine Parts List

TC300-3003A

‘u.
P

o

i

nmy

e

|

“"-_‘_v.‘\v
R
LV

'

\ ‘"._
u u“ _ _e N\ u.__-v

-
L+
wy

N

<N
«<f
™

.‘
.,,,. [Ty

wy

&

,ué

______
- i
|}

,.,

)
Q"




TC300-3003A Page 2 of 3
Engine Parts List

Ref#  Part Number Qty  Description
1 250297 Cylinder
3 650888 Screw, Torx T-30, 1/4-20 x 43/64"
13 270288 Crankcase Assy. (Incl. 20 & 44)
13A 270290 Crankcase Cover Ass'y. (Incl. 77 & 78)
16B 490303 Vane, Air NOTE: If air vane or governor spring

requires replacement on engine spec3005, both
must be ordered for proper operation.

19 570672 Spring, Governor NOTE: If air vane or governor
spring requires replacement on engine spec3005,
both must be ordered for proper operation.

19B 570650 Spring, Muffler
19A 570690 Spring, Backlash
20 510328 Oil Seal
29 530154 Bearing Set, Needle (23 needles) NOTE: Bearing

530154 is no longer available. If it is required,the
engine must be short blocked. See Engine &
Short Block Replacement List.

30 290556 Crankshaft NOTE: This crankshaft is no longer
available. If itis required, the engine must be
short blocked. See Engine and Short Block
Replacement List.

39 310284 Piston & Rod Assy. NOTE: Piston & rod ass'y.
310284 is no longer available. If it is required, the
engine must be short blocked. See Engine &
Short Block Replacement List.

42 310275 Ring Set

44 530163 Bearing, Cartridge

77 530162 Bearing, Cartridge

78 510329 Seal, Oil

79 650844 Screw, 1/4-20 x 3/4"

89 611054 Key, Flywheel

90 611055 Flywheel

92 650848 Washer, Belleville

93 650849 Nut, Flywheel, 3/8-24
100 611056 Solid State Assy. (Incl. 101)
101 610118 Cover, Spark plug
103 650814 Screw, Torx T-15, 10-24 x 1"
110 611138 Wire, Ground
135 611100 Plug, Spark (RCJ-6Y)
177 650858 Stud, Air cleaner
178 650580 Nut, Lock, 10-24
184  510327B Gasket, Carburetor
186 490321 Link, Governor
187 570648 Spacer, Carburetor

187A 570666 Baffle, Carburetor

217  570667A Lever, Speed adjusting
218 650847 Screw, 8-32 x 1/2"
230 570649 "O" Ring, Air cleaner
257 650867 Screw, 10-24 x 1/2"
258 350435 Base, Blower housing

261 650850 Screw, 8-32 x 1-9/16"



TC300-3003A Page 3 of 3
Engine Parts List

Ref#  Part Number Qty  Description

269  510336A Gasket, Muffler

275 390304 Muffler
289A 570668 Spring, Fuel tank strap (2-9/64" long )
289A 570694 Spring, Fuel tank strap (1-5/8" long)

290 410246A Line, Fuel

292 410253 Clamp, Fuel line

295 410263 Filter, Fuel line

300 410267A Fuel Tank (Incl. 290 & 295)

301 410248 Fuel Cap

331 610650B Switch, Toggle

350 570692 Primer Assy. (Incl. 376)

368  410254A Strap, Fuel tank (Incl. 289A)

370 550223 Decal, Name

370 550237 Decal, Instruction

380 632321A Carburetor (Incl. 184) (Refer to Division 5, Section
A, page A10-2 or Fiche 24, Grid F-7 for
breakdown)

391  590614A Rewind Starter & Housing Ass'y. (Refer to Division
5, Section C, page 33 or Fiche 24, Grid G-1 for
breakdown)

399 510334 Gasket Eliminator (Use as required)

422  730227A 2-Cycle Oil (8 0z.)



Page 1 of 2

CA-632321A

Carburetor

AR
NN it S

[Nz,

S

NN

//

{

;

.y

vlwn

AN

;. BN

>
v-‘\ \‘

nv

/“\Iy/n
/ /y V,Mw

..u.\ ‘VA




CA-632321A Page 2 of 2
Carburetor
Ref#  Part Number Qty  Description
0 632321A Carburetor
1 632291 Throttle Shaft & Lever Assy.
2 632311 * Throttle Return Spring
4 632313 Dust Seal Washer
5 632317 Dust Seal (Throttle)
6  632292A Throttle Shutter
7 650506 * Throttle & Choke Shutter Screw
10 632293 Choke Shaft & Lever Assy.
14 632322 Choke Shutter
15 632307 * Choke Positioning Spring
16 632488 Fuel Fitting
17 632306 Idle Speed Screw
18 632309 Tension Spring
19 632296 Check Valve Nozzle (Incl. 48)
20 632312 * |dle Mixture Screw
21 632310 * |dle Tension Spring
27 632316 * Hinge Pin
28 632318 * Metering Lever
30 632295 * Inlet Needle
31 632374 * Metering Lever Spring
34 632304 * Metering Lever Pin Screw
45  632315A * Fuel Inlet Screen
47 632297 * Welch Plug
48 632298 * Welch Plug
50 632303 Diaphragm (Incl. in 70)
51  632300A Cover Gasket (Incl. in 70)
52 632289 Cover
53 650506 Cover Screw
54 632314 * Check Valve Screen
58 632287 * Screen Retaining Ring
59 632288 Shaft Retainer Ring
60 632375 Repair Kit (Incl. Parts Marked with *)
62 632476 Pump Diaphragm (Incl. in 70)
63 632301 Pump Gasket (Incl. in 70)
64 632290 Pump Cover
65 632305 Pump Cover Screw
66 632299 * Choke Friction Ball
70  632320A * Gasket Set (Incl. 50, 51, 62 & 63)



Page 1 of 2

RSTC1-590614A
Recoil Starter

—

““." \

ir]

™

_“nmnm__.

N
_ .__ 2/

_“”..
/

T
(@]
‘afpunmn

7]
.

et

{
B ®




RSTC1-590614A
Recoil Starter

Page 2 of 2

Ref#  Part Number Qty  Description
0 590614A 1 Rewind Starter & Housing Ass'y.
1 650867 1 Retainer Screw, 10-24 x 1/2"
4 31747 1  Washer
7 590565 1 Brake Spring
8 590563B 1 Pulley
9 590562 1 Rewind Spring
10  590567A 1 Pawl Retainer
12 590639 1  Starter Rope (#4 rope, 71" long)
13 590701 1  Starter Handle
15 590566 1 Pawl



	Untitled

